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SISO A/S
MILEPARKEN 11 DK-2740 SKOVLUNDE (COPENHAGEN)
DENMARK

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description : NORMAL BALL BEARING SLIDE
Style / Item No. : NJ4500

Manufacturer : SISO A/S

Supplier . SISO A/S

Sample Receiving Date . Dec.31, 2014

Test Performing Date . Dec.31, 2014 to Jan.08, 2015

Test Result Summary

Test(s) Requested Result(s)
Durability test for slides ' PASS
Summary:

1. For further details, please refer to the following page(s).

Signed for and on behalf of
SGS-CSTC Co., Ltd.

Z

Bill Wang
Approved signatory
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TESTS AND RESULTS

Test Conducted:
Durability test for slides as per client’s request.

General Test Condition:

The following test program was conducted in a laboratory environment maintained at 15°C to 25°C and 50%+5
RH. The sample was individually tested after conditioning in the test environment for at least 24 hours prior to
conducting the test.

The complete detailed procedures may be found in the referenced specification and are only summarized herein.
Unless otherwise specified, the tests are carried out in the following order on the same sample.

No. of Sample:
1 Pair (Sample 1). For more sample information and pictures, please refer to the following page.

Test Clause Test Description and Requirements Test Results

Slide durability test

a. Mount the slides to the testing drawer.

b. Put masses evenly in the drawer, including the drawer weight, the
total mass shall be 45kg as specified by applicant.

c. Connect the front of the loaded drawer to a cycling machine which
can lead the drawer move back and forth.

1 d. A cycle consists of fully opening and then fully closing the drawer; PASS

e. The number of test cycle is 50,000 and the frequency is 10 times
per minute.

Criteria:
No any damage and malfunction shall be observed on the slides after
test.

Remark:

1. The test load of 45kg and the cyclic number 50000 were specified by applicant;
2. The testing drawer is 530mm(W) by 410mm(L) by 120mm(H);

3. For the sample information and pictures, please refer to the following page;

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible
at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic
Documents at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this documnt is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility
is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are
retained for 30 days only .

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephane: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

1 *Buldng Erope sl Pt S R s Secion D Town e Fosten Guamgdong i 528333 £ (86-767)22805888  f (86-757)22806858  www.sgsgroup.com.cn
HE S E-BUSREE A REEAEAEDENEE SRR T RS FYE A 528333 t (86-757)22805888 f (86-757)22805858 € sgs.china@sgs.com

0, Lid

Member of the SGS Group (SGS SA)



Test Report No.: SDHG1412021933FT Date: Jan.08, 2015 Page 3 of 3

SAMPLE INFORMATION AND PICTURES

Weight: 604.5g
Overall Dimensions: 400mm in length

Other Dimensions: /

Sample as Received

View 1 View 2

***End of Report***
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